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Ob.iect of Test 

The object of the test was to determine whethen-the--objeet9-tested w-oiilil~nieet_, 
the specifications. | 

Authorization for Test 
I (-VjLl^^?:yyi, iHi'tillr, 

The test was requested by Division 1634 in a Wc5rr-0rde:r~ftuthori:zati©k--date€î  
January 16, 1956. Mr. D. F. Macrae was the consultant. 

Specifications 

Note 2, Dwg. No. 353137-A specifies that the cable connectors shall withstand a 
proof load, with load being applied by holding the cable and loading on the con­
nector, of 10 pounds and the cable shall not exceed 0.050-inch movement from the 
connector, 

A dielectric test shall also be performed. The cable shall \dthstand a 1,7 KV 
ACj RMS potential between the shield and the iriner conductor for a time period 
of one minute with the current through the dielectric not to exceed 0,3 
milliampere. 

Procedure and Results 

The equipment used for the test was the Instron Tensile testing machine and a 
5 KV AC high potential tester. 

The cables were proof loaded by securing the cable, three inches from the connec­
tor, in the upper crosshead of the testing machine and securing the connector m 
the lower croschead. The three assemblies were proof loaded to 10 pounds eacĥ  
and there was no evident movement of the cables from the connectors. 

In the dielectric test of the three cables, the cable assemblies were tested to 
1.7 KV AC as specified and there was no evidence of current leakage. 

One assembly was tested to failure. The breakdown voltage was Ĵ A-S-JOLAG-,., __-v'. 

The assemblies met the specifications. ^ ̂ '"'' 
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R. 0. F r a n t i k , 5131 
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